SEARS CANADA
Facuery Parts CGatalog)

Product No. C970-440935
37605376G63S5

Series 30" slide-in
Color stainless

Market Canada

Wiring Diagram 318271955
Owner's Guide 318203861
Installation Instructions | 318201612
Service Data Sheet 318127035
Timer Guide 318204107

30-INCH SLIDE-IN
ELECTRIC RANGE

Model No.
C970-4409
Publication No.
5995493607
07/06/25
(EN/SERVICE/BJH)

377




C970-440935

Publication No: 5995493607

BACKGUARD

CC970-440931

99A

06/07



C970-440935

BACKGUARD

Publication No: 5995493607

POS. NO
16

19

19A

204

20*

30

42

97A

99A

H H R

I

# Functional Parts
* Non-lllustrated Parts

PART NO.
318296602
318335860
318369200
316462823
5304453707
318369100
318298001
316442040
318313231

318228816
318224834
318083057
318083056
318203861
318127035
318271955
318201612
318204107
5303211311
5303300265
5303311333

DESCRIPTION

Console, assy., black

Control Panel Assembly, black, wiss trim
Panel, control mtg., w/support
Controller, electronic, ES565

Screw, control mtg.

Support, control panel, (2)

Trim, vent, black, upper

Board, power, UIB

Gasket, black

Harness, wiring, main, backguard
Harness, wiring, timer

Harness, wiring, main, UIB to timer
Harness, wiring, two wire, UIB to timer
Owners Manual

Service Data Sheet

Wiring Diagram

Instructions, installation

Electronic timer guide

Screw, 8 x 0.500

Screw, 8-18 X 1/2, (2)

Screw, 8-32 x 3/8

06/07



C970-440935

Publication No: 5995493607

BODY

Part of 58B

06/07



C970-440935

BODY

Publication No: 5995493607

POS. NO

1
1A
2

3
3A
5

6
6A
6C
6D
7

8
8A
9
10
12
15
29
3T#
39#
41
58A
58B
58C
58D
59
59A
62
62*
66 #
67
68
70
71
76
77
T7A
80
81

*

82
83
86
87
89 #
90
90A
97
97A#
98
107

# Functional Parts

* Non-lllustrated Parts

PART NO.
318259205
318225110
318258902
318225210
318225211
318175503
318262500
318365800
318318800
316419401
318297302
318359500
318313601
5303317977
5303317976
316445501
318241001
318147411
316217002
318113108
5303310526
318285055
318285079
318294912
318372001
318072560
318261600
5303935061
5303323139
318255801
318254903
5304403015
318259100
318260007
318056217
316247900
316114100
5303320846
318192400
5303323129
318258715
318261406
318342400
318260605
318261211
318296904
318296905
316442110
316460900
5303297477
318219401

DESCRIPTION

Back, main

Panel, main back, upper
Shield, insulation, upper
Panel, bodyside, upper RH
Panel, bodyside, upper LH
Screw, leveling

Rack, oven

Rack, broiler pan

Rack, half, oven

Rack, half insert, oven
Box, bake element

Panel, service

Bracket, bake element
Pan, broiler

Insert, broiler pan

Switch, oven light, door frame
Lamp, oven, (2), halogen
Bumper, (2)

Probe, oven temp

Cord, electric

Cover, hinge cutout
Insulation, oven wrapper
Insulation, oven back
Insullation, bake element
Insulation, door, 20.5 x 2.375, (2)
Duct, oven vent

Bracket, vent tube
Terminal Block Kit

Screw, 10-24 x 0.906
Element, broil, 3400W
Element, bake, 2500W, 8 pass
Support, hanger, (2), broil element
Shield, insulation, sides, (2)
Panel, rear box

Front, oven

Spacer, power board, (4)
Spacer, (2)

Plate, oven mtg

Spring, oven

Screw, 8 X 0.750

Shield, insulation, lower
Liner, oven assy
Receptacle, hinge
Bracket, cable mtg.

Motor, latch assy

Panel, filler, black, RH
Panel, filler, black, LH
Board, power, relay
Board, triac, convection
Screw, 6-20 x 1 1/4

Cover, fan

06/07



C970-440935

Publication No: 5995493607

BODY

Part of 58B

06/07



C970-440935

BODY

Publication No: 5995493607

POS. NO
108#
*

108A
109
111
1194
125#
127
131
132
142
161#
163
163A
166
166A
167
168
169
170
171
192
200
201
2194
263
272

#

O

# Functional Parts
* Non-lllustrated Parts

PART NO.
318073018

08016432
318251300
316136400
316136600
318005212
316415800
318317100
318272900
318003000
318123910
318255505
318014110
318014105
318298410
318298403
318147811
318302400
5304446440
318335700
318335200
316117100
318298201
318298210
318005212
316136500
318249401

318384404

318165800
5303211311
5303307980
5303311333
5304415832
5304436875

DESCRIPTION

Motor, blower

Screw, truss head, 8-18 x 0.375
Bracket, fan support

Blade, fan

Nut, fan retainer

Switch, thermal cutout

Motor, fan

Adapter Assembly, vent tube, w/converter
Box, vent

Plate, shield

Deflector

Element, convection, 2500 W
Spacer, (6)

Spacer, (2)

Bracket, base support, (2)
Bracket, base support, lower, (2)
Screw, lock, adjusting

Wheel & bracket assy, adjustable, (2)
Nut, acorn, 10-32 x 3/8, (2)
Anti-tip & accessories

Bracket, anti-tilt

Grill, searing

Frame, drawer, black, front
Frame, drawer

Switch, thermal cutout

Washer, flat

Tube, protector

Wiring Harness, main
Spacer

Screw, 8 x 0.500

Screw, 8-32 x 0.437, (4)
Screw, 8-32 x 3/8
Screw, 8-18 x 0.406
Screw, 8-18 X 1/2, black

06/07



C970-440935

Publication No: 5995493607

TOP/DRAWER

LA20CT0086

06/07



C970-440935 Publication No: 5995493607

TOP/DRAWER

POS. NO
1

1A
1C

2

4

13
13A
15#
15A#
15B#
15C#
16
29
34
39
46
51#
52
52A
52B
52C
60
81#
84 #
85
86
87
91
95
124
141#
165

H*+ =

. T

# Functional Parts
* Non-lllustrated Parts

PART NO.
318304401
318300000
318300300
318303901
318298811
318259507
318259506
318198830
318198836
318297805
318258203
318223637
318147430
316432200
316432305
318225410
318044827
318122011
318122006
318122004
318122008
5303311174
318255300
318005108
318345600
316095800
318300100
318304303
318303800
316105501
318005213
318227503

318228931
318228933
5303325171
318163600
08016432
5303211311
5303300265
5303311333
5304416408

DESCRIPTION

Drawer, body assembly

Panel, warmer drawer, side, (2)
Panel, warmer drawer, rear

Panel, drawer, black, inner

Panel, drawer, stainless, front

Glide, warmer, inner RH

Glide, warmer, inner LH

Element, surface, 6", 1200 W, (2)
Element, surface, 7", 1500 W
Element, surface, triple, 800/1000/1200, 6"/8"/11"
Element, bridge, 1800/2600

Main Top, glass assy., black
Bumper, (2)

Griddle

Handle, door/drawer, stainless

Box, burner

Light, indicator, clear

Spring, element mtg, 1200W/1800W
Spring, element mtg, small

Spring, element mtg, 700W & 2100W
Spring, element mtg, 1800W/3000W
Screw, 10-24 x 3/8

Element, warmer drawer
Thermostat

Rack, warmer drawer

Clip, hold down, warmer element
Panel, warmer drawer, lower

Trim, filler, black, rear

Shield, wire

Glide, outer/RH & LH, (2)

Switch, thermal cutout

Plate, mounting

Harness, wiring, cooktop
Harness, wiring, pilot light
Washer, plastic

Cleaner, cooktop

Screw, truss head, 8-18 x 0.375
Screw, 8 x 0.500

Screw, 8-18 X 1/2, (2)

Screw, 8-32 x 3/8

Screw, 10-24 x 1.750, handle mtg

06/07



Publication No: 5995493607 C970-440935

DOOR

D79046633603

06/07 10



C970-440935 Publication No: 5995493607

DOOR
POS. NO PARTNO.  DESCRIPTION
3A 318260401  Trim, oven door, side, (2)
3B 318262101  Cover, rear door, black, (2)
6 318260520  Baffle, door
7 318372000  Insulation, door, (2)
TA 318372002 Insulation, door, (2)
8 316117500  Glass, oven door, heat barrier
9 318259605  Liner, door
10 5303311174  Screw, 10-24 x 3/8
12 318053120  Seal, door, lower oven
13 318272186  Door Assy, winameplate, stainless steel, door, witape & foil
16 318212210  Glass, oven door, heat barrier
17 316402403  Spacer, door glass, (2)
23 318024714  Hinge, door, (2)
24 318260301  Trim, door, black, lower
39 316432305  Handle, door/drawer, stainless
40 318242702  Bracket, glass holder, upper door, (2)
41 318370600  Bracket, glass retainer, (2)
42 318382301  Bracket, glass retainer, (4)
56 5304436875  Screw, 8-18 X 1/2, black
64 318165800  Spacer
* 316221002  Label, anti-tip
* 3201909  Washer, flat, (2)
* 5304415832  Screw, 8-18 x 0.406
# Functional Parts 11 06/07

* Non-lllustrated Parts



Publication No: 5995493607

C970-440935

WIRING DIAGRAM

OVEN CIRCUIT // CIRCUITO DE HORNO // CIRCUIT DU FOUR

P7 UIB

LATCH MOTOR
MOTOR DE CERROJO
MOTEUR VERROU

BK-7 .
BK-3 o/w-14 %
[ e |
DOOR SWITCH/INTERRUPTOR DE
BK-7 BK-3 Lipis PUERTA/INTERRUPTEUR DE PORTE
B12
i VR 0/W-19 BK/W-10 BK/W-10
R ke Lirs No €
BK-22 ot BK/W-1 B5S THERVAL CIRCUIT BREAKER
T . g g INTERRUPTOR DE CIRCUITO
RO o 5 &
- H - 2z b g . BL/W-19 B9  BL/W-14 TERMICO
z .as.-22 EE- J [ /W-19 ! DISJONCTEUR THERMIQUE
ud T2F8Scx S = A B3
L |— V-19 V-14 fany
Jus LI O LI J V1o
THERMAL CIRCUIT BREAKER
- INTERRUPTOR DE CIRCUITO TEMPERATURE PROBE/
R/W-4 BL-4
BK-1 J— TERMICO SONDA DETEMPERATURA/
DISJONCTEUR THERMIQUE SONDE THERMIQUE
V-14 T v-14 > V-14
RW-7 %7 rpu-a & o © u
— B6
BR/W-4|
W-5
P4 B2 W-1
51 o —
T
3 C
TRIAC BL-3 >6’
c5
BR-5BR-5 Y-3
c4
Red 0-3
CONVEGCTION FAN/ —
VENTILADOR DE -
CONVECCION/ BK-1 BR/W-3
CONVECTION
VENTILATEUR
BR-1 | cs
BR/W-7 CONVECTION ELEMENT/
LATCH MOTOR/MOTOR DE ELEMENTO DE CONVECCION/
CERROJO/MOTEUR VERROU ELEMENT CONVECTION
gi; 0-6 0-6
B8 - N BAKE ELEMENT/ELEMENTO
! ! DE HORNO/ELEMENT COLOR CODE/CODIGOS DE COLOR/CODE
BR-5 | [ HALOGEN/HALOGENO/ | CUISSON DE COULEUR
- : HALOGEN : . 5 GY.-GREY/GRIS/GRIS
: : Y-6 Y-6
; w ; ML 6. -GREEN/VERDE /VERT
: AAAS : W. -WHITE/BLANCO/BLANG
: = : R. -RED/ROJO/ROUGE
811 ! ! Eﬁg;'gN%EEEN” 0. -ORANGE/NARANJA/ ORANGE
= 2k 1 ASADO, ELEMENT GRIL Y. -YELLOW/AMARILLO/JAUNE
; ; BR.. -BROWN /MORENO /BRUN
B15 : : BL-7 BL-7 BL.-BLUE/AZUL/BLEU
[ ———— J BK. -BLACK/NEGRO/NOIR
BK-5 | OR/O/OU_ V. -VIOLET/VIOLETA/VIOLET
! | CODE  GAUGE  TEMP.T  CSA uL
! : CODIGO MEDIDA
| j CODE  CALIBRE
! HALOGEN/HALOGENO/ HALOGENE | 1 18 125 CL1251 3173
[ oy ] 16 125 CL1251 3173
3 14 125 CL1251 3173
4 12 125 CL1251 3173
LOW SPEED/BAJA VELOGIDHD, BASSE VITESSE 5 18 150 EXL-150 3321
R-5 6 16 150  EXL-150 3321
HIGH SPEED/ALTA VELOGIOAD/HAUTE VITESSE / M ggmgg;gg ggmiggg 7 14 150  EXL-150 3321
U CONNECTEUR CONNECTEUR g 15 158 Eit'}sg gg;}
COOLING FAN/VENTILADOR DE ENFRIAMIENTO/ 9 B 1 18 25 SEW-15 3122
VENTILATEUR REFROTDTSSEMENT 0 00 -
3 2 1 1 2 3 11 16 200  SEW-1 3122
000 000 12 12 250 3252
13 16 250 3252
4
5 6 O 6 (5) 6 14 20 150  EXL-150 3321
15 8 150  EXL-150 3321
9 8 7 7 8 9 16 s 60
OO0 OO0 17 10 60
10 11 12 18 10 200  SEW-1 3122
OO0 19 20 125 CL1251 3173
13 14 15 20 20 200  SEW-1 3122
21 22 125 CL-1251 3173
000 22 22 150  EXL-150 3321
23 18 200 3573
CAUTION: DISCONNECT POWER BEFORE SERVICING UNIT. 31 8271 955 REV' D
ATENCION:CORTAR LA CORIENTE ANTES DE REALIZAR ELMANTENIMIENTO DEL ELECTRODOMESTICO. "
ATTENTION:COUPEZ L ALIMENTATION AVANT D EFFECTUER LA REPARATION. PAGE . 1 /2

06/07

12




C970-440935

WIRING DIAGRAM

Publication No: 5995493607

COOKTOP CIRCUIT // CIRCUITO DE PLANCHA DE COCINAR // CIRCUIT TABLE CUISSON

L1 L2 N
B R-8 W-5 ESEC 20
RELAY POWER SUPPLY/
FUENTE DE ALIMENTACION DEL RELAIS ﬁ:EE;gTSE[Ai;TEgﬁg UTILIZADOR
BL-s PLAQUETTE RELAIS CARTE INTERFAGE
L0
J/kl NI : :
B15 — = | = 3
R-5 [ i
e oo ol | 0
LIMITEUR O |
B13 86
BK-6 BK-11 | ' R R — O |
:Q{&Q: T B Y-8 P14 O O
\ ! ' w-10 BL-10 R-6 | 1 BK-22 P5-6
T %\ﬁ) mlﬁ 5 H e s5-6 | CH— ]
3 3 —{EM L.F.2F— BK-6 L1 P12 957 | CH——BK-22 |
Bia 3 3 R-6 . P11 :
BK-6 BK-11 1 - 0-11 B7 0-6 | [ Ip1o ! Pa-1
iog&oiaﬂ-w — BL-10 ‘ o v2-1 |\ LI :zz U P4-2
BL-11 | | Jo2-2 | [T ; von ] 4.3
: : 83 - ‘ - ‘ :
} 3 — e R.Fa o PK-6 | Po Jg2-3 | Lh— i !
; ; RE e g 3 Y-22 3 g P4-5 |
; ; . B2 R — J2-5 - : :
| | R NN L B T er =T P ;
: : R-6 | [ ' 1 i
g6 BT Bk11 | : o1l Bl P |
Gv-10 BL-10 — : 3
oo ST *Ok\v{> O e | O 3
BK-6 <« BK-11 BL-11 - w-11 B4 W-6 | Js-3 | [ —d|pe-s
O{&O ELM R.R. o | |pa -4 | O3 BK-22 I
BL-11 O}YO BL-10 mM B Jas | O BK-22 Ll eees |
o Be e 436 | [J BK-22 | lr|Pe-6 |
B 00 ficw - BL-6 P J3-7 | [ Eizz O |re7 |
LIM. BL-11 Y-10 = BL-10 Js-8 | [} - ——{1|P6-8 |
Oy © H.S. C.R J39 |[CH——BK22 L lpeg |
R-5 D P16 1310 3 BK-22 . 1 |ee-10 |
BK-22 ! !
WARMER DRAWER/CAJON CALENTADOR/TIROIR RECHAUD : J8-11) [ : BKoo | LIjpe-11
WARMER ELEMENT/ELEMENTO DE CALENTADOR/ELEMENT RECHAUD | J3-12 L e
W-5 BR-5 L ; ; ;
LO LINIT THM/NIVEL BAJO DEL TERMOSTATO/THM BASSE LIMITE 3 b ]
NEUTRAL/ A [ e |8
NEUTRO/ ‘ P !
NEUTRE ' i
LIMITER/LIMITADOR/ LIMITER/LIMITADOR/ CONNECTOR/
LIMITEUR LIMITEUR
E.G.0./A.K.0. CERAVASPEED/EIKA (E:g:ﬁlég'?éuﬂ
B
4 2 A 2A 12 3
0O
—0E0+ 0550+ P58
H s 18 28 9 Ca) CQ)
TTOYCT TN 60
10 11 12
000
13 14 15
00
CAUTION: DISCONNECT POWER BEFORE SERVICING UNIT. 31 8271 955 REV:D
ATENCION:CORTAR LA CORIENTE ANTES DE REALIZAR ELMANTENIMIENTO DEL ELECTRODOMESTICO.
ATTENTION:COUPEZ L ALIMENTATION AVANT D EFFECTUER LA REPARATION. PAGE . 2/2

# Functional P
* Non-lllustrated Parts

arts

13

06/07



